

Report Number:
Report Date 01/11/200

ELONGATION TEST REPORT

Client Name
Scheme Name
Location
Chainage
Sampled by
Certificate of Sampling
Material Type
Material Name
Source of Material
Plant
Stone Type
Analysis of
Binder Type

Lab Ref.
Sample No.
Ticket No.

Date Taken
Date Received
Date Tested

to BS1377 : 1990 Part 2 Clause 9.2

Bore Hole/Trialpit No.
Depth
Date
Location
Description

Sieve Size	% Retained
37.5mm	
28.0mm	
20.0mm	
14.0mm	
10.0mm	
6.3mm	
Passing 6.3mm	

Elongation

Signed